Jotul 1510

BP Cat. no: 340988, BBE cat. No.: 340989, GP cat. no: 341246

Pos. no. Spareparts Consists of pos. no. Beskrivelse Description Dim./Spec.

1 10404112 Ledeplate Baffle plate upper Stppejern

2 10404212 Hvelv Baffle plate lower Stepejern

3 10402812 Sidestykke hgyre Side plate, right Stppejern
4 117563 Skrue 6-kant m/krave Screw hex. coll. M6x40

5 17886 Mutter- vinge Nut- wing M6 Elzink
6 10403612 Ventil Valve bbe Stepejern
7 129294 Ventilspak Valve handle Stal, mattforkr.
8 17876 Skrue 6-kant m/krave Screw hex. coll. M8x25

9 10403027 Front BBE Front BBE Stepejern
9 10403092 Front BP Front BP Stopejern
9 10403095 Front GP Front GP Stepejern
10 154583 48,51,52,53,54,55,59,61,63,64,94,95 Dgr komplett u/glass , BP Door complete without glass, BP

10 154584 48,51,52,53,54,55,59,61,63,64,94,95 Dor komplett u/glass, BBE Door complete without glass, BBE

10 156218 48,51,52,53,54,55,59,61,63,64,94,95 Dor komplett u/glass, GP Door complete without glass, GP

1 17879 Skrue 6-kant m/krave Screw hex. coll. M8x40

12 Pakning luftbrem Gasket air deflector 6,4X1200
13 155901 Luftbrem Air deflector Stppejern
14 17877 Skrue 6-kant m/krave Screw hex coll. M8x30

15 117004 Mutter 6-kant Nut hex. M8

16 117452 Skive Washer M8,4x20x1,5
17 117880 Mutter 6-kant m/krave Nut hex. coll. M6

18 nmy Skrue 6-kant m/krave Screw hex. coll. M6x20

19 10403112 Bunn Base Stepejern
20 10404792 Askelist Ash moulding Stopejern
21 10403792 Fyrbunn Burn chamber base Stppejern
22 10403992 Brennplate, side Burn plate side Stepejern
23 10402912 Sidestykke, venstre Side plate, left Stppejern
24 10403892 Brennplate, bak Burn plate rear Stepejern
25 17789 Skrue unbr. syl. hode Screw Allan M6x35 12.9
26 Pakning bakstykke Gasket rear plate ?6,4x1100
27 155724 Bakstykke Rear plate Stppejern
28 Festebrakett foran Bracket front St37
29 Festebrakett bak Bracket rear St37
30 Skjermplate Heat shield Stalpl. aluzink

154630 Skjermplate komplett

31 10403212 Rgykklokke, 1 (nedre) Heat exchanger 1 Stopejern
32 10403512 Roykklokke, 2 (pvre) Heat exchanger 2 Stgpejern
33 22015 Topp trim Top trim Steel
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Jotul 1510

BP Cat. no: 340988, BBE cat. No.: 340989, GP cat. no: 341246

Pos. no. Spareparts Consists of pos. no. Beskrivelse Description Dim./Spec.
34 17917 Skrue plate Screw 4,2x13 DIN 7504
51 128536 Lasemekanisme aksel (gml. Type) Lock axel (old type)
51 220866 Laseskrue (etter des. 2003) Latch screw (after dec 2003) DIN478 M10x35
52 17892 Skive 019,4x®10,1x0,9 Washer 019.4x®10.1x0.9 St37-Sortkrom.
53 126164 Fjeer for klinke Spring f.latch 1774-04
54 1280m Stengejern Door latch Rustfritt
55 17821 Mutter flat Nut flat M1o
56 Pakning klips og glass Gasket 8x30
57 Pakning glass Gasket, glass 06,4x1860
58 129293 Glass Glass Keramisk glass
59 129508 Glassklips, nedre Glas clip, lower 0.7mm18/8
60 16892 Skrue senk poz. Screw poz. count. Méx10
61 128412 Glassklips Glass clip 0.7mm 18/8
62 Pakning dgr Gasket, door ®9,5x2100
63 129292 Glassklips, gvre Glass clip, upper 0.7mm 18/8
64 127075 Nagle Rivet ®6x33 Sort
65 Dor bse Door BBE Stppejern
65 Dor BP Door BP Stepejern
65 Dgr GP Door GP Stepejern
81 154473 Pose pakket Bag with contents M6x25 + M6
82
83
84 10320316 Underlagsbrikke Base plate for leg Stppejern
85 116881 Skrue 6-kant Screw hex. M10x35
86 10185818 Skjptestykke ben Connector for leg Stppejern
87 10185712 Ben Leg Stepejern
91 126286 Isolasjonsplate bunn Insulating plate bottom Aluzink.o,ymm
92 129516 Lgst dgrhdndtak (gammel type) Door handle detachable (old type) Matt forkrommet
92 220470 Lgst derhdndtak (etter Des 03) Door handle detachable (after Dec 03) Rustfritt
341M Konveksjonskammer Convection chamber Aluzink.0,9 mm
94 127193 Nagle @6x40 Rivet @6x40 Sort
95 117859 Festeskive Attatcment washer D6xD15
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